





RENHLERPNLA B

Engine Control Mechanism

[ =
F 5 AV = o i Name H B
Ser.No Part No. Qty.

1 IGB/T882-1986 G B5%20 Axis pin B5x20 6
2 160.20.101 B X Yoke 5
3 GB/T97.1-1985 RE 5 Washer 5 5
4  |GB/T91-1986 B 2x16 Pin 2x16 12
5 GB/T6170-1986 WEE: M6 Nut M6 4
6  [184.20.025-1 RS K LR S B Shut- down pull rod 1
7 [184.20.011-1 AHATIE B (K 285) Rod(L285) 1

184.20.029 TR LR AR (GRS 385BQ EEMFEA) Rod 1
8 160.20.102 AR Left arm 1
9  |GB/T879-1986 B 3%20 Pin 3x20 3
10 184.20.028 KEL K R 2R TR (MS) Shut- down pull rod handle 1
11  |GB/T6170-1986 B2 M5 Nut M5 4
12 [184.20.117-1 BE =R Decompression handle 1
13 [184.20.160 R Link pin 1
14  |GB/T91-1986 i 3.2x26 Pin 3.2x26 3
15  |GB/T97.1-1985 10 Washer 10 3
16  (GB/T5782-1986 BEFE M6%35 Bolt M6x35 1
17 [180.20.118-1 R Clamping arm 1
18 |GB/T97.1-1985 S 6 Washer 6 6
19  [250.20.015 R DA R B AR (K 100) Decompression handle rod(L.100) 1
20 (GB/T5783-1986 R M10x25 Bolt M10x25 2
21  (GB/T93-1987 10 Washer 10 2
22 (GB/T6170-1986 A& M10 Nut 10 2
23 [184.20.104-1 ] S ARAR Support plate 1




B R BN R

Cont. Engine Control Mechanism

= = =

F 5 A= P T Name ¥ E
Ser.No Part No. Qty.

24 [184.20.012-1 (EPIL Y CRS YR Shaft

25 [160.20.113 TR Sector arm

26  [184.20.016 FH T TRATREE A 129) Rod(L129)

27  [184.20.150-1 T Handle

28  [184.20.107-1 9 Washer

29  |GB/T93-1987 P 12 Washer 12

30 |GB/T6170-1986 2R M12 Nut M12

31  [184.20.015-4 FHITFWREEH Hand handle

32 [184.20.201 [0 T TR (K 340) Foot throttle rod(L340)

33 [184.20.022 R TEAR SR & Sector arm rod

34 [184.20.205 WRAET 4N Pin

35  |GB/T889-1986 R £ M8 Nut M8

36 [184.20.020 AT A Pull rod

37 184.20.030
GB/T882-1986
GB/T97.1-1985
GB/T91-1986
184.20.013
184.20.101-1
160.20.105
GB/T91-1986
GB/T97.1-1985
160.20.013

B T H S8 (A T R EEHF4)
dHEh B5x20 (fF5 1)
R 5 (P53
@ 2x16 (FF5 4)
TR A
M T4E B
HITRE
345 3.2x16
B 10
ARG

Foot throttle assy
Axis pin B5%20 (Ser 1)
Washer 5 (Ser 3)

Pin 2x16 (Ser 4)

Foot throttle pedal
Shaft

Arm

Pin 3.2x16

Washer 10

Bracket

e T e T e T e e T T T T O S O e O e N e O N I e S U O W =Y




B R BN R

Cont. Engine Control Mechanism

= = =
F 5 R 5 P T Name B B
Ser.No Part No. Qty.

GB/T93-1987 S 8 Washer 8 2
GB/T5783-1986 R M8x20 Bolt M8x20 2
38  |GB/T93-1987 S 5 Washer5 1
39  (GB/T818-1986 WRET M5x12 Screw M5x12 3
40  [184.20.163 AR Board 1
41  [184.20.165 RS K B 7 4R Bracke 1







KRB G (8" #)
RONGCHENG Clutch Assy (8 " NEW)

PS5 AR 5 & W Name ¥E (QTY)

Ser.No. Part No 204 254
1 FT250.21B.117 EEE R EALAT Main Release lever 3 3
2 300.21.144 Giopa Axis pin 3 3
3 FT250.21B.114 FE AR Main Push rod 3 3
4 FT250.21B.118 B & 280 B AL Pressure Release lever 3 3
5 | 25021.122 B AR BAT Spring 6 6
6 300.21.145 K4 Long Pin 6 6
7 GB/T91 24 3.2X20 Pin 3.2X20 13 13
8 GB/T848 HE 10-Zn.D Washer 10-Zn.D 13 13
9 250.21.130 BERn Cover 1 1
10 | 250.21.129 FE SR TREIRET Main Adjusting Bolt 3 3
11 | GB/T6173 BB M10X1 Nut M10x1 3 3
12 250.21.126 FEAREA Main pressure plate 1 1
13 | YT250.21.017 FHE RS L Main clutch disc assy 1 1
14 | FT250.21B.105 B Spring 1 1
15 | 300.21.149 BRSLUE B Nut 3 3
16 | GB/T6171 ¥8 £ M8X1-Zn.D Nut M8X1-Zn.D 3 3
17 FT400.21B.104 B & 2RhifF Pressure Pull rod 3 3
18 | FT250.21B.112 BlEaREA Pressure plate 1 1
19 YT250.21.014 BB A28 Mah 8k Pressure clutch disc assy 1 1




A3 AEAEL2]1 RY)
Fig3.Dual Stage Clutch 1 (8")
7



PHEFBE#HERT 8 )
Dual Stage Clutch I (8")

1 =
F 5 f 5 4 R Name 2 Qty.
Ser.No Part No.
1 GB/T278-1989 VREHIA 60203 Rolling bearing 60203 1
2 [184.21S.011 Th 2% A28 B A% PTO clutch disc assy 1
3 [184.21S.116 Bl &8ER Pressure plate 1
4  [184.21S.118 ETE Spring 2
5 184.218.117 ] & A Pressure plate 1
6 184.21S.014 BRI NIk W5 Main clutch disc assy 1
7 [184.218.121 THEIRET Adjusting bolt 3
8 184.21S.119 FHEERER Main pressure plate 1
9  [184.21S.122 [EIEVA:S: Spring 3
10  |GB/T97.1-1985 10 Washer 10 10
11  [GB/T6173-1986 R RE M10x1 Nut M10x1 6
12 [184.218.120 EREE S Cover 1
13 [184.21S.123 T AL AT R X Connecting fork 3
14 [184.21S.129 TS Bush 6
15  [184.21S.130 I BALAT Release lever 3
16  |GB/T879-1986 B 8x32 Pin 8x32 3
17 [184.21S.132 B3R X York shaft 1
18 [160.21.109 o3 B AR R Spring 1
19  [184.21S.108-1 HEHRIRX York 1
20 [18411.21S.127 73 Tl 7R Bearing seat 1
21 K 360111 Bearing 360111 1
22 [184.21S.125 AR ) Adjusting nut 3
23 [184.21S.124 R R Spring 3




BEXERABAHREKI B
Cont.Dual Stage Clutch I (8")

F 5 A2 HE
4 G Name
Ser.No Part No. Qty.
24  [184.21S.115 hLiF Pull rod 3
25  |GB/T5783-1986 IR M8x22 Bolt M8x22 4
26 |GB/T93-1987 P 8 Washer8 10
27  [18411.21S.107 93 B Tl AR R ST 4R Bracket 1
28  [184.21S.106 ik 7K 2 4R B Gasket 1
29  |GB/T9877.1-1988 e B T % 5 BB FB35x55%12 Oil seal FB35x55x12 1
30 |GB/T894.1-1986 H4E 35 Circlip 35 2
31  GB/T276-1994 R 6007 Rolling bearing 6007 1
32 (GB/T893.1-1986 i 62 Circlip 62 1
33 [18411.21S.109 FHAEHEK 275) Clutch shaft(L275) 1
34 |GB3452.1-1992 O FE &S 25%2.65 O-ring 25x2.65 2
35  |GB/T276-1994 RENEA 6207 Rolling bearing 6207 1
36 [184.21S.105 ICATRS EFh iR Driving gear 1
37  (GB/T894.1-1986 4 34 Circlip 34 1
38  [1841137S.150 AL iR L Shaft 1
39 [160.21.105-2 HEREIRHEEK 94) Spring(L.94) 1
40 [254YZ.21S.011-2 S EREREEH Pedal 1
41  |GB/T1152-1989 AR M10x1 Grease M10x1 1
42 [184.21S.101 HERIERE Release arm 1
43  |GB/T91-1986 B 2.5%20 Pin 2.5x20 2
44  |GB/T5782-1986 WEHE M8x65 Bolt M8x65 6
45  |GB/T6172-1986 2 & M10 Nut M10 2
46  [18411.21S.102 A BT Push rod 1

9




EXERABEAERERIEG )
Cont.Dual Stage Clutch I (8")

FF 5 R 5 HE
4 G Name

Ser.No Part No. Qty.
47  |GB/T97.1-1985 P 8 Washer 8 1
48  [160.21.107 B AR REX Adjusting fork 1
49  |GB/T882-1986 %l B8x30 Axis pin B8x30 1
50 |GB/T882-1986 BN B10x45 Axis pin B10x45 6
51  |GB/T91-1986 B4 3.2x16 pin 3.2x16 6
52  (GB/T879-1986 B 5%32 pin 5x32 3

10




B4, WRHHE R
Fig4. Front Axle
11



RIIRBNHT R T 3 ELEEMPL 4WD HERIHL)
Front Axle (Use for 3 cylinder diesel 4WD tractor)

F 5 " 5 P Name BE (QTY)
Ser.No. Part No 204 254
1 GB/T119 24 B8x20 Pin B8x20 12 12
2 184.31.110 ik e Gasket BRE HRE
3 GB/T93 #E 10 Washer 10 78 78
4 GB/T5783 B2 M10x30 Bolt M10x30 38 38
5 184.31.190-1 hERE Right link arm 1 1
6 GB/T1152 AR M10x1 Grease M10x1 8 8
7 GB/T5783 BER M10x25 Bolt M10x25 12 12
8 184.31.161 BB BN E Bush 2 2
9 184.31.117 SEEHES Washer 2 2
10 | 184.31.116 SRR Adjusting shim WERE BEE
11 | GB3452.1 O FB 3538l 34.5x3.55 O-ring 34.5%3.55 2 2
12 | GB/T276 RN 6010 Rolling bearing 6010 2 2
13 184.31.114 LA Upper bearing cover 2 2
14 | 184.31.115 HRIfE BB Uide Driven gear 2 2
15 | 184.31.113 baiEEES Gasket 2 2
16 | GB/T276 BH& 6207 Rolling bearing 6207 2 2
17 | 184.31.119 RSN EF) Driving gear 2 2
18 184.31.112 SEhEE Standing shaft housing 2 2
19 | 184.31.111-1 SEH Standing shaft 2 2
20 | 184.31.102-1 RIREEF 5 Driving gear 2 2

12




Cont.Front Axle

F 5 AR 5 P Name BE (QTY)

Ser.No. Part No 204 254
21 184.31.108 EEE Felt washer 2 2
22 | GB/T9877.1 ek BT %3 B FB50x72x7 0il seal FB50X72X7 4 4
23 GB/T9877.1 TERE B % Bl FB50x72x12 0il seal FB50X72X12 4 4
24 | 184.31.150 HRRFAEATE Bush 2 2
25 | GB/T301 A& 51106 Pushing bearing 51106 2 2
26 | 184.31.101 X% Driving shaft 2 2
27 | GB/T93 HE 12 Washer 12 46 46
28 | GB/T5783 BERE M12x30 Bolt M12x30 24 24
29 | GB/T899 BEEE AM10-M10x1.25x28 Stud AM10-M10x1.25x28 36 36
30 | 184.31.107 IR hh i Driving shaft cover 2 2
31 | 184.31.109 UPIE T e Gasket BRRE | &FE
32 | GB/T276 BEhR 92307 Bearing 92307 2 2
33 | 184.31.105 IRy 2 P Washer BRE | BFE
34 184.31.106 IRzh%h [ 2 B Driving shaft washer 4 4
35 | 184.31.103 RIFHE PS5 Driven gear 2 2
36 | GB/T276 BEhR& 92307 Bearing 92307 2 2
37 184YZ.31.151 EiNwETRSE (FIERE) Left side housing(Preposing cylinder) 1 1

184.31.151 LEINWETAE WESMERE) | Housing(Side cylinder/Mechanism steering) 2 2

38 | GB3452.1 O JE 5B 75%3.55 O-ring 75x3.55 8 8
39 | GB/T119 44 B10x22 Pin B10x22 2 2
40 | 12.37.146 #H Washer

13




Cont.Front Axle

F = AR 5 P Name BE (QTY)

Ser.No. Part No 204 254
41 | 184.31.030 AIHFEMHmR Dipstick 1 1
42 | 254.31.101-A FHEEK 257.5) Differential axle housing(L.257.5) 1

184.31.121-A FHEE K 208.5) Differential axle housing(IL208.5) 1
43 | 254.31.102 FH(K 370) Differential axle(L370) 2
184.31.137 FHh (i 318) Differential axle(L318) 2

44 | GB/T5783 B2k M6%20 Bolt M6x20 8 8
45 | GB/T93 HE 6 Washer 6 8 8
46 184.31.101 AR E Bearing cover 2 2
47 | 184.31.136 TR e I AR Gasket 2 2
48 | GB/T276 RN 6305 Rolling bearing 6305 2 2
49 | GB/T848 #E 10 Washer 10 2 2
50 | ZBT32001 BEZEI1-K1/8 BoltI -K1/8 2 2
51 | GB3452.1 O JB 355} 82.5x3.55 O-ring 82.5%3.55 2 2
52 | 184.31.138-2 Lip Y Bearing seat 2 2
53 | 184.31.139 TR R Adjusting nut 2 2
54 | GB/T297 & 32009 Rolling bearing 32009 2 2
55 | GB/T5783 Bk M8x25 Bolt M8x25 4 4
56 | 184.31.186 BB R R BRR Lock leaf 2 2
57 | GB/T120 44 B8x35 Pin B8x35 1 1
58 | 184.31.185 5 R R Driven bevel gear 1 1




Cont.Front Axle

F = AR 5 P Name BE (QTY)

Ser.No. Part No 204 254
59 | GB/T5783 B2 M8x20 Bolt M8x20 10 10
60 | GB/T93 I8 8 Washer 8 10 10
61 184.31.260 FEFh A EFIR Upper cover 1 1
62 | 184.31.140 R AR Gasket 1 1
63 | 184.31.261 e Locating plate 2 2
64 | 184.31.262 iy Lock plate 2 2
65 | GB/T5783 BERE M6x12 Bolt M6x12 4 4
66 | 184.31.123 EEFFAR Housing 1 1
67 | 184.31.184 ITE AR Planet gear shaft 1 1
68 | 184.31.182 ITERREE Washer 2 2
69 | 184.31.183 EHEBATERR Planet gear 2 2
70 | 184.31.181-1 PR R Washer 2 2
71 184.31.187 ETRBR AL Differential side gear 2 2
72 | GB/T119 44 B8x14 Pin B8x14 1 1
73 | 184.31.180 EHEBRTAE Housing 1 1
74 | K 137-59 BE2E 11 -k1/8" Plug 11-K 1/8 3 3
75 | GB/T6176 BERE M10x1.25 Nut M10x1.25 36 36
76 | GB3452.1 O FH#& 5 63x3.55 O-ring 63x3.55 1 1
77 | 184.31.130-1 g Front pendulum shaft 1 1
78 | 184.31.131 GIEES k0 Gasket

15




Cont.Front Axle

F = AR 5 £ Name BE (QTY)

Ser.No. Part No 204 254
79 | GB3452.1 O B2 &} 28x3.55 O-ring 28x3.55 1 1
80 | GB/T5783 B2 M16%50 Bolt M16x50 4 4
81 GB/T93 H#HE 16 Washer 16 4 4
82 | GB/T5783 BEAE M12x40 Bolt M2x40 6 6
83 | GB/T5783 BEkE M12x45 Bolt M2x45 16 16
84 | GB/T6170 BB M12 Nut M12 6 6
85 | 160.37.035 IR A% Vent pipe cap 1 1
86 | 184.31.125-1 BRIEE Plug 1 1
87 | 184.31.221-1 RIS Bush 1 1
88 | 184.31.190-1 RECEE Right link arm 1 1
89 | 184.31.210-1 B IARE TR Right side housing 1 1
90 | GB/T70 BBET M6x25 Screw M6x25 2 2
91 | GB3452.1 O 255} 77.5%3.55 O-ring 77.5%x3.55 1 1
92 | 184.31.133 AR Shim BRE BRE
93 | 184.31.240 EFHHE R A AR R Bearing seat 1 1
94 18411.31.220-1 i Sz B Front support seat 1 1
95 | 184.31.126 B E Right arm 1 1
96 | 184.31.024-1 WAFESL B () Pull rod joint (left) 1 1
97 | 254.31.103 BERAF (K 640) Rod(L640) 1

184.31.202 BERAF (& 555) Rod(L555) 1

16




Cont.Front Axle

F = AR 5 P Name BE (QTY)

Ser.No. Part No 204 254
98 184 11.31.250-1 J5 ST B Rear support seat 1 1
99 | 184.31.134 JE X R Gasket 1 1
100 | 184.31.251-1 JE LR Bush 1 1
101 | GB3452.1 O B H ) 69x3.55 O-ring 69x3.55 1 1
102 | GB/T810 /NEERE M27x1.5 Nut M27x1.5 2 2
103 | GB/T858 R 48 £F FH 1E 3 27 Stop washer 27 1 1
104 | GB3452.1 O B2 S 21.2x3.55 O-ring 21.2x3.55 1 1
105 | 184.31.242 N B R Sleeve 1 1
106 | GB/T9877.1 e B %3 BB FB35%56x12 Oil seal 35x56x12 1 1
107 | GB/T297 BEhH& 32006 Rolling bearing 32006 1 1
108 | GB/T297 BEh& 31306 Rolling bearing 31306 1 1
109 | 184.31.241 3R KR Driving bevel gear 1 1
110 | 184.31.023-1 hirEEk R R Pull rod joint (right) 1 1
111 | 184.31.127 LR Left arm 1 1
112 | 184.31.122 EEFFTAAR ) Gasket 2 2
113 | 254YZ.31.101-A HYaEE Right Differential axle housing 1

184YZ.31.121-A HYHEE Right Differential axle housing 1
114 | 2541.31.014 PRI SRR Rod 1 1
2541.31.108 YR 715) Rod (715) 1 1

115 | 254YZ.31.160-1 E¥RE Left link arm 1

17




29 28 27

B S, AT 40 Az 1
Figh. Front Axlell

18



RIS ERIT (AT 2 SLSRIMAL 2WD #EH L)

Front AxleIl (Use for 2cylinder diesel 2WD tractor)

e EL
F s f 5 4 K Name HE
Ser.No. Part No (QTY)
1 160.31.108 BhR Cover 2
2 160.31.109 7K 25 AR R Gasket 2
3 GB/T6181 BREE M16X1.5 Nut M16x1.5 2
4 GB/T91 5 4X30 Pin 4x30 2
5 GB/T97.1 #E 16 Washer 16 2
6 GB/T297 BhAK 30205 Bearing 30205 4
7 180.31.114 AR ERIER Bolt 8
8 220.31.103 IR Hud 2
9 GB/T1152 WA M10X 1 Grease M10x1 8
10 GB/T9877.1 B %+ FB40X 62X 8 Oil seal FB40x62x8 4
11 220.31.107 LR 22 Coupling diffrential shaft 2
12 220.31.108 B2 Dustproof Cap 2
13 220.31.109 BE Bush 2
14 220.31.110 L= IRV Coupling starding shaft 2
15 GB/T9877.1 BT %551 B FB40X 55X 8 Oil seal FB40x55x8 4
16 GB/T301 B 51106 Bearing 51106 2
17 160.31.124 E Bush 6
18 220.31.018 NEEHBRELB(E) Sub housing (left) 1
19 GB/T5782 8.8 B M10 X 60 Bolt M10x60 2
20 160.31.113 L mE Left knuckle arm 1
21 GB/T93 #E 10 Washer 10 2
22 GB/T6170 B2 M10 Nut M10 2

19




g, wrE A (HT 2 GLSMAL 2WD HEhibl)

Cont. Front Axle Il (Use for 2cylinder diesel 2WD tractor)

5 R 5 HE
Ser.No. Part No # i Name (QTY)
23 GB/T889 BERE M12 Nut M12 5
24 GB/T93 HE 12 Washer 12 20
25 160.31.019-1 PrFFEL B RR(E) Pull rod joint (left) 2
26 GB/T6171 BERE M16 X 1.5(4) Nut M16x1.5 (left) 2
27 180.31.126 PhFF Rod 1
28 GB/T6173 B8R M16X 1.5 Nut M16x1.5 2
29 160.31.020-1 PFFEEL B BCH) Pull rod joint (right) 2
30 220.31.022-1 FHERAT B B(H) Sub-knuckle rod assembly 1
31 GB/T5785 B2 M14X 1.5X 85 Bolt M14x1.5x85 6
32 220.31.012-1 EERK Housing 1
33 220.31.105 BE Bush 6
34 GB/T6171 BB’ M14X 1.5 Nut M14x1.5 6
35 GB/T5783 BEFE: M10X 35 Bolt M10x35 2
36 GB/T6181 B2 M10 Nut M10 2
37 GB/T91 #52.5%X20 Pin 2.5x20 2
38 220.31.021 ERERAT B Main knuckle rod assembly 1
39 160.31.104 1EZE4T Stop screw 1
40 160.31.011 5| HEE 4 Front towing pin 1
41 160.31.111-A HI S B Front support seat 1
42 160.31.105 by ] Spring locking pin 1
43 160.31.102 BiEH Pendulum shaft 4
44 160.31.103 FiEmE s Washer 1

20




g, wrE R (HT 2 GLSMAL 2WD HEhibl)

Cont. Front Axle Il (Use for 2cylinder diesel 2WD tractor)

F 5 A HE

Ser.No. Part No # % Name (QTY)
45 GB3452.1 O JE %+ H 30X 3.55 O-ring 30x3.55 2
46 GB/T93 P 14 Washer 14 16
47 GB/T5783 BEFE M14X 45 Bolt 14x45 6
48 160.31.101-1 B Support 1
49 GB/T5782 B2 M14X 115-10.9 Bolt M14x115-10.9 2
50 220.31.014 EERBBG) Sub housing (right) 1
51 220.31.104 HEmE Right steering arm 1
52 160.31.136 Bkt B Oil seal seat 4
53 160.31. (137-2.138-2) PRk (R A) Pull rod (left. right) 4
54 160.31.139 BREk bR Upper seat 4
55 220.31.020-1 BRI (7)) Sub-knuckle rod assembly 1
56 160.31.135-1 BRATHH Ball joint 4
57 160.31.140 BRATL R RE Lower seat 4
58 160.31.141 R Spring 4
59 160.31.142-1 M E N Sealing cap 4
60 GB/T 91 F o8 Pin 4

21




B 6. AT 4% A
Figé. Front Axlelll
22



AR I 3 SLE8mALE 2WD HERibL)

Front Axle III (Use for 3 cylinder diesel 2WD tractor)

Mebe EL
F 5 R 5 4 R Name uE
Ser.No. Part No (QTY)
1 160.31.108 BhR Cover 2
2 160.31.109 7K 25 AR R Gasket 2
3 GB/T6181 B8R M16X 1.5 Nut M16x1.5 2
4 GB/T91 5 4X30 Pin 4x30 2
5 GB/T97.1 #E 16 Washer 16 2
6 GB/T297 BhAK 30205 Bearing 30205 4
7 180.31.114 AR ERIER Bolt 8
8 220.31.103 IR Hud 2
9 GB/T1152 WA M10X 1 Grease M10x1 8
10 GB/T9877.1 B %+ FB40X 62X 8 Oil seal FB40x62x8 4
11 220.31.107 LR 22 Coupling diffrential shaft 2
12 220.31.108 B2 Dustproof Cap 2
13 220.31.109 BE Bush 2
14 220.31.110 L= IRV Coupling starding shaft 2
15 GB/T9877.1 JET 33 FB40X 55X 8 Oil seal FB40x55x8 4
16 GB/T301 B 51106 Bearing 51106 2
17 160.31.124 E Bush 6
18 220.31.018 NEEHBRELB(E) Sub housing (left) 1
19 GB/T5782 8.8 B M10 X 60 Bolt M10x60 2
20 160.31.113 L mE Left knuckle arm 1
21 GB/T93 #E 10 Washer 10 2
22 GB/T6170 B2 M10 Nut M10 2

23




SRR R (AT 3 fLAMALK 2WD 3ERIHL)
Cont.Front Axle III (Use for 3 cylinder diesel 2WD tractor)

5 R 5 P Name HE
Ser.No. Part No (QTY)
23 GB/T889 BERE M12 Nut M12 5
24 GB/T93 HE 12 Washer 12 20
25 160.31.019-1 PrFFEL B RR(E) Pull rod joint (left) 2
26 GB/T6171 BREE M16 X 1.5(%) Nut M16x1.5 (left) 2
27 180.31.126 PhFF Rod 1
28 GB/T6173 BREE M16X 1.5 Nut M16x1.5 2
29 160.31.020-1 PFFEEL B BCH) Pull rod joint (right) 2
30 220.31.022-1 FHERAT B B(H) Sub-knuckle rod assembly 1
31 GB/T5785 B2 M14X 1.5X 85 Bolt M14x1.5x85 6
32 220.31.012-1 EERK Housing 1
33 220.31.105 BE Bush 6
34 GB/T6171 BB’ M14X 1.5 Nut M14x1.5 6
35 GB/T5783 BEFE: M10X 35 Bolt M10x35 2
36 GB/T6181 BB M10 Nut M10 2
37 GB/T91 #52.5%X20 Pin 2.5x20 2
38 220.31.021 ERERAT B Main knuckle rod assembly 1
39 160.31.104 1EZE4T Stop screw 1
40 GB/T5783 BEFE M16X 50 Bolt M16x50 4
41 GB/T93 #HE 16 Washer 16 4
42 250.31.103-1 HI S B Front support 1
43 GB3452.1 O & H B 30X3.55 O-ring 30x3.55 4
44 250.31.101 BiEH Shaft 1

24




SRR R (AT 3 fLAMALK 2WD 3ERIHL)
Cont.Front Axle III (Use for 3 cylinder diesel 2WD tractor)

F 5 ® 5 HE

Ser.No. Part No % # Name (QTY)
45 160.31.103 BEMBA Washer 1
46 250.31.102-1 JE X BE Rear support 1
47 GB/T5783 B8 M12X 35 Bolt 12x35 16
48 GB/T93 HE 12 Washer 12 16
49 250.31.010-A MER S Bracket 1
50 GB/T119 £ B8X20 Pin B8x20 4
51 220.31.014 FIEERBBG) Sub housing (right) 1
52 220.31.104 B Right steering arm 1
53 160.31.136 Bk e Oil seal seat 4
54 160.31. (137-2.138-2) hFEER(E. B) Pull rod (left. right) 4
55 160.31.139 Rk b Upper seat 4
56 220.31.020-1 FHERLAF (7)) Sub-knuckle rod assembly 1
57 160.31.135-1 BT Ball joint 4
58 160.31.140 BRFL TR Lower seat 4
59 160.31.141 FERHE Spring 4
60 160.31.142-1 M E SR Sealing cap 4
61 GB/T 91 F o4 Pin 4

25







AL 585

Directive Wheel
—
F 5 R = 4 # Name ¥&E (QTY)
Ser.No. Part No 180 250
1 180.32.011 FHRREEMH Rim 2
250.32.011 SFHRREEMH Rim 2
2 GB/T2979 SMEE 4.00-16 Tire 4.00-16 2
GB/T2979 SMEE 5.00-15 Tire 5.00-15 2
3 GB/T2979 HJE 4.00-16 Tube 4.00-16 2
GB/T2979 HHE 5.00-15 Tube 5.00-15 2

27




HE. HEDREL
Fig 8. Front Drive Wheel
28



Lk Y5

Front Driving Wheel.
PS5 AR 5 & W Name ¥E (QTY)
Ser.No. Part No 204 254
1 184.32.021 BHEEEMH (5.00Ex12) Wheel rim 2
254 ] .32.011 B A F4.5Ex16) Wheel rim 2
2 GB/T2979 MG 6.00-12 Tube 6.00-12 2
GB/T2979 MG 6.00-16 Tube 6.00-16 2
3 GB/T2979 SMiE 6.00-12 Tire 6.00-12 2
GB/T2979 5B 6.00-16 Tire 6.00-16 2

29




B9 . a2 HEA
17 Fig 9. Driving Wheel
30



LiEIE 9 Y3

Driving Wheel.
FF 5 R 5 P Name BE (QTY)
Ser.No. Part No 204 254
1 GB/T6170 W25 M12 Nut M12 8 8
2 GB/T93 #HE 12 Washer 12 8 8
3 GB/T97.1 HE 12 Washer 12 6 6
4 184.34.101-3 IRFNH A E Ballast 2 2
5 220.34.011-1 W8 X 24 BRHIEEMH Rim W8x24 2
184.34.011-1 W7X24 BREEEH Rim W7x24 2
6 184.34.104-1 IXBhEHRIR Spoke 2 2
7 GB/T12 B2k M12X 85 Bolt M12x85 6 6
8 GB/T2979 SN AMG 9.5-24 Tyre 9.5-24 2
GB/T2979 SN AMG 8.3-24 Tyre 8.3-24 2
9 GB/T2979 WINRAG 9.5-24 Tube 9.5-24 2
GB/T2979 WA 8.3-24 Tube 8.3-24 2
10 | GB/T5782 W M14X 75 Bolt M14x75 8 8
11 | 160.34.103-2 LIPIE et it s'a Cover 2 2
12 | 160.34.102-2 LI b2t o o' Hub 2
13 | GB/T93 HE 14 Washer 14 20 20
14 | GB/T6170 ¥EEE M14 Nut M14 20 20
15 | GB/T97.1 HE 14 Washer M14 12 12
16 | GB/T5783 B M14X 30 Bolt M14x30 12 12
17 | GB/T5782 B M14X 70 Bolt M14x70 12 12
18 | GB/T75 1EBHERET M12X 42 Stop screw M12x42 2 2

31







BREFIRE R EFM)

Pendulum drawbar (Option)

PS5 AR 5 & W Name ¥E (QTY)

Ser.No. Part No 204 254
1 GB/T 5783 W2 M12x35 Bolt M12x35 2 2
2 GB/T 93 #HE 12 Washer 12 4 4
3 160.35B.011-2 ERZET | RES 4 Pendulum drawbar 1 1
4 160.35B.012-1 WEIRE Axle pin 2 2
5 160.35B.110 PR Lock pin 3 3
6 160.35B.112-1 25| AR Drawbar 1 1
7 GB/T 5783 BBH: M12x30 Bolt M12x30 2 2
8 GB/T 5782 1BH: M16x70 Bolt M16x70 2 2
9 160.35B.014-1 HHEE Axle pin 1 1
10 | 160.35B.013-1 HEREESH Connector 1 1
11 | GB/T93 HE 16 Washer 16 2 2
12 | GB/T6170 WEEE M16 Nut M16 2 2




B11. &35 4£8 LAV GTEY)
Figl]__ DrawbarlV
34



5 % E BRIV

DrawbarlV
F 5 R 5 o Name HE
Ser.No. Part No (QTY)
1 254.35.011A1 ATARE SRR & Drawbar 1
2 GB/T899 BBA: GM12-M12 X 35 Stud GM12x35 6
3 GB/T93 #E 12 Washer 12 6
4 GB/T6170 BRRE M12-10 Nut M12-10 6
5 160.35.011-1 5| HREH(T) Drawbar pin () 1
6 160.35.102-1 5| +FA Drawbar crossing 1
7 160.35.107 PSR Lock pin 2
8 160.35.012-1 5| HREH(ID) Drawbar pin (1) 1

35




B2, 4650 4 A (k)
Fig12. Drive Gearbox(Double Speed)
36



R 104 12 45 130
6 B . 4% % 4 H K (k) 18
Cont . Drive Gearbox{Double Speed)

37



FEBNFE S OV, XUEF 8 1)
Drive Gearbox (Double speed, dual clutch 8)

(=} =
F 5 A= P " Name HE
Ser.No Part No. Qty.

1 160.37.101-2A FEBNFE 7 Transmission case 1

2 12.37.146 el Washer 2

3 GB/T5786-1986 B2 M16x1.5x16 Bolt M16x1.5x16 2

4  [160.37.208 HHESEENE] Seal sleeve 2

5  |GB/T9877.1-1988 e & T % 3 Bl FB50%80%12 Oil seal FB50x80x12 4

6  |GB/T893.1-1986 P4 P8 80 Circlip 80 2

7  |GB/T276-1994 R BhiA& NUP307 Rolling bearingNUP307 2

8 160.37.207-1 oy 7R JA Bearing Seat 2

9  [160.37.204 A 0.1 Adjusting shims0.1 BRE
10  [160.37.205 B 0.15 Adjusting shims 0.15 HHRE
11 [160.37.206 BRS04 Adjustng shims 0.4 HRE
12 |GB/T93-1987 P 10 Washer 10 32
13 |GB/T5783-1986 BEAE M10x30 Bolt M10x30 16
14  |GB3452.1-1992 O TE%E ] 103x3.55 O-ring 103x3.55 2
15  |GB3452.1-1992 O 7% £} Bl 28x3.55 O-ring 28x3.55 2

16  [250.37.209 i LD EF i 15T gear 2

17 [160.37.196 B E e U 5 Spiral bevel gear 1

18 [160.37.203 Slvsg e Yoy Washer 2

19 160.37.202 eI Differential side gear 2

20  |GB/T297-1994 RANHAK 32011 Bearing 32011 2

21 160.37.197-1 AT Differential case 1

22 [160.37.195 A Locking slice 5
23  [GB/T5786-1986 F;ifé M10x1.25%25 Bolt M10x1.25x25 10

38




8. LI BVE)
Cont.Drive Gearbox (Double speed)

F 5 A=) HE
EA R Name
Ser.No Part No. Qty.

24 [160.37.198-3 AT B 0 Shaft 1

25 [%160.37.220 T B R HRE Bush 1

26  (GB/T879-1986 i 4x25 Pin 4x25 1

27  (GB/T879-1986 B 6x55 Pin 6x55 1

28  [GB/T879-1986 B 4x50 Pin 4x50 1

29  [160.37.104 )5 IEHEER Thrust ring 1

30 [160.37.103-1 I ENG g o 43/20T gear 1

31  |GB/T894.1-1986 i ] 34 Circlip 34 1

32  |GB/T283-1994 VRBhHIA NUP2207 Bearing NUP2207 1

33 [184.37.102 B 2nd shaft 1

34 [160.37.199 ITERRES Washer 2

35 160.37.200 TR Planet gear 2

36  |GB/T5846-1986 TRET A 27x32x23.8 Needle bearing27x32x23.8 2
37  |GB/T895.1-1986 LA 22750 35 Circlip 35 3
38  [160.37.106-1 [-ITHS NS % I-IlIspeed gear 1

39 [160.37.110 ) [} i 32N Thrust ring 1

40  |GB/T298-1994 TRET A 31305 Bearing 31305 2

41  [160.37.122 AR 0.1 Adjusting shims 0.1 BRRE
42 [160.37.123 BN 0.5 Adjusting shims 0.5 BRE
43 [160.37.124 BT 0.4 Adjusting shims 0.4 BRE
44  [160.37.121-1 B e R Bearing seat 1

45  |GB/T5783-1986 R M10%25 Bolt M10x25 16
46  [184.37.337 [E] & 7 #k Claw 1

39




8. FLEhE R E)
Cont.Drive Gearbox (Double speed)

[y == B
F 5 i 5 P - Name HE
Ser.No Part No. Qty.

47  (GB/T812-1988 Fgﬂ M20x1.5 Nut M20x1.5 2
48  |GB/T858-1988 R 20 Washer 20 1
49  |GB3452.1-1992 O TE& 3P 22.4%2.65 O-ring 22.4x2.65 1
50 160.37.111-3 (P Reverse shaft 1
51  [160.37.112 (B RS 3 A LEHERR Thrust ring 1
52  [XGB/T5846-1986  [B%&HHIAK 20x25%20 Needle bearing20x25x20 2
53 [%160.37.117 B RS R T B AR FR Bush 1
54  [160.37.108 (=Yg Reverse gear 1
55  [160.37.107-2 (B % %e 1R HEER Thrust ring 1
56  [18411.37.320 F—H (K 432) 1st shaft(L.432) 1
57  [18411.37.150 BN/ B E A (K 832) Shaft(L832) 1
58  [184.37.151-1 LRSS Shaft sleeve 1
59  (GB/T119-1986 A10x25 Pin A10x25 2
60  (GB/T6171-1986 B M14x1.5 Nut M14x1.5 7
61  |GB/T93-1987 14 Washer 14 7
62  (GB/T898-1988 Pk AM14-M14x1.5x35 Stud AM14-M14x1.5x35 7
63  [160.37.129 B Fa LR Gasket 1
64  [160.37.149 e Spline sleeve 1
65  (GB/T893.1-1986 i B 42 Circlip 42 1
66  |GB/T276-1994 RS 6004 Rolling bearing 6004 1
67  [184.37.328 ) 775 2 — A Bt A e Bearing seat 1
68  |GB/T276-1994 BB 6206 Rolling bearing 6206 1
69  [184.37.147 — 5 LR Thrust ring 1

40




8. LI BVE)
Cont.Drive Gearbox (Double speed)

== = =N

F 5 f 5 P T Name HE

Ser.No Part No. Qty.
70  (GB/T5846-1986 TRET R 30%x35%27 Needle bearing 30x35x27 1
71 [184.37.146 e e AL [ S D e 20/43T gear 1
72 (GB/T276-1994 R BN 6006 Rolling bearing 6006 1
73 [160.37.144-1 [-TTRS M 3h ik % 29/37T gear 1
74 [160.37.130-1 [-BRIESH 19T gear 1
75  |GB/T894.1-1986 4 35 Circlip 35 2
76  (GB/T276-1994 RBNER 6207 Rolling bearing 6207 2
77 [160.37.127 — B ATl AR R AR Gasket 1
78 184.37.321 — S AR Bearing seat 1
79  (GB/T276-1984 BN 6007 Rolling bearing 6007 1
80  [160.37.131 TR X Fork 1
81  (GB/T879-1986 B 5x25 Pin 5x25 5
82  [160.37.186-3 [ — B HR X Fork shaft 1
83  [160.37.187-2 IT— TS 4R X Fork shaft 1
84  [160.37.188-2 AL PR X Fork shaft 1
85  [160.37.148 R S B e R Spring 3
86  (GB/T308-1989 BRER 11/32" Ball 11/32" 4
87  [160.37.143-1 T—IRS$% XX Fork 1
88  [160.37.175 e T AR Gasket 1
89  [160.37.150 P T35 Fe 4R Gasket 1
90  [184.37.401 AL TRk ik 3OS Shift lump 1
91  |GB/T894.1-1986 P P 8 Circlip8 1
92 [160.37.167-2 51 7%y R X Fork shaft 1

41




8. LI BVE)
Cont.Drive Gearbox (Double speed)

F 5 i 5 HE
4 8 Name
Ser.No Part No. Qty.
93  [160.37.168-1 Iy AT Spring 1
94  |GB3452.1-1992 O T & HtFE 11.8x1.8 O-ring 11.8x1.8 1
95  [184.37.169-1 BT REALA Check slice 2
96  [160.37.170 FRAL4H Pin 1
97  [184.37.402 (RS Bush 2
98  [184.37.037-1 BT R R Released rod 1
99  |GB/T93-1987 2 8 Washer 8 4
100 (GB/T5783-1986 R M8x35 Bolt m8x35 2
101  |GB/T879-1986 B 5%25 Pin 5x25 1
102  (GB/T6170-1986 WEEE M10 Nut M10 4
103 [3184.37.042 EEPFW Handle 2
104  [160.37.214 X 231yt e 7 Bearing cover 2
105 (GB/T9877.1-1988 e & T 2 35 Bl FBS0x72%12 Oil seal FB50x72x12 4
106 (GB/T276-1994 RBNHI 210 Rolling bearing 210 2
107 |GB/T6171-1986 R EE M12x1.25 Nut M12x1.25 16
108 |GB/T93-1987 P 12 Washer 12 16
109  (GB/T898-1988 EAE AM12-M12x1.25%30 Stud AM12-M12x1.25%30 16
110 (GB/T1152-1987 AR M10x1 Grease M10x1 2
111 [160.37.213 aRB Gasket 2
112 [160.37.217-3 A REEE (292) R-driving shaft housing (292) 1
113 |GB3452.1-1992 O TE& 3B 112x3.55 O-ring 112x3.55 2
114 (GB/T9877.1-1988 e BT %3 FB55x75%12 Oil seat FB55x75x12 2
115 (GB/T5783-1986 IR M16x35 Bolt M16x35 2




8. FLEhFE R RE)
Cont.Drive Gearbox (Double speed)

1 == =N

F 5 i 5 P - Name BE

Ser.No Part No. Qty.
116 (GB/T93-1987 P 16 Washer 16 2
117 [160.37.215-2 ~r48 Flat key 2
118  [160.37.216 i=tio] Washer 2
119  [160.37.212-3 LEIE Driving shaft 2
120  [160.37.218 o 7 P Washer 1
121  (GB/T276-1994 RENHA 6211 Rolling bearing 6211 2
122 |GB/T893.1-1986 i 100 Circlip 100 2
123 250.37.210 AL NBh ikt 69T gear 2
124 |GB/T858-1988 P 52 Washer 52 2
125  |GB/T812-1988 WE £ M52x1.5 Nut M52x1.5 2
126  [160.37.221-3 U ik Right claw 1
127  (GB/T895.2-1986 PP 45 Circlip 45 1
128  [160.37.225-3 A T 1R Left claw 1
129  [160.37.226-3 e RS L-driving shaft housing 1
130 [160.37.211-3 Rz (262) Left driving shaft (262) 1
131  [160.37.222 PR X Fork 1
132 [160.37.223 2R Spring 1
133 [160.37.232 R Plugging slice 2
134 [160.37.227-1 = TRIR X Fork shaft 1
135  |GB3452.1-1992 O T & 15x2.65 O-ring 15%2.65 2
136 [180.37.302 EEE Axis pin 1
137  [180.37.305 WA Stud 1
138 [180.37.303-1 e TR TR Seat 1

43




8. FLEhFE R RE)
Cont.Drive Gearbox (Double speed)

= 1 e EL
F 5 A= P * Name BE
Ser.No Part No. Qty.
139  [180.37.304 5 T AR Plate ’
140  [180.37.301-4 RIS B Operation rod ]
141  [X184.37.450 OUE BRI FA Handle .
142 [184.37.047 o BT Released rod .
143 [184.37.473 RS Spring .
144  |GB/T67-1985 WE4T M8x12 Screw M8x12 5
145  [184.37.469 BT AL Check slice |
146  [184.37.474 % P Washer .
147  [184.37.468 ) 775 B PR X Spring |
148  [184.37.467 B0 774 H 3R Sk Fork .
149  [184.37.466 ) 77 % iR X Fork
150  [184.37.489 B 7% H 4R X Rl Fork shaft !
151  |GB/T276-1994 RENHA 6304 Rolling bearing 6304 i
152 [184.37.403-1 ) 774 H EE E 3 (1000 3) 20T gear(1000r/min) |
153 [184.37.501 e Bush .
154  [184.37.404-1 B 715 AR 3N 30 (540 5%) Shaft(540r/min) .
184.37.404-2 B 77 AR = Zh ik A (540 ¥R J5#248)  Shaft(540r/min, euqip backhoe)
155  (GB/T276-1994 RS 6305 Rolling bearing 6305 i
156  [160.37.154 59 Gasket ;
157  [160.37.155-1 (EIL LY Cover |
158  [184.37.451 ZIPAL Tk IESEN Washer .
159  [184.37.434 WHIEE Sliding sleeve |
160  [184.37.402-1 B 7% H B B3 (1000 3%) 43T gear(1000r/min) |

44




8. FLEhFE R RE)
Cont.Drive Gearbox (Double speed)

= 1 =N
s fe v e i Name o
Ser.No Part No. Qty.
161  [184.37.435 MG R Meshing sleeve seat
162 [184.37.436 UEEE S Meshing sleeve 1
163 [184.37.441 B R R R Sliding sleeve 1
164  [184.37.457 B 15 AE BN 558 (540 %) 50T gear(540r/min) 1
165  [184.37.461 B 7% H 5 1 P Washer 1
166  [184.37.458 20177 % H PTO shaft 1
167 |GB/T9877.1-1988  [le¥% /BTt FB35x55x10 Oil seal FB35x55x10 1
168  [160.37.160 2l 77% AR 5 Cover 1
169  [160.37.159 B 774 R Guard 1

45




24
FI13. @4km. it A Aahiid R
Fi g] 3. Drive Gearbox (Double Speed}
46



109 110

111

M. RN Wik HEEAHNLE

Conl. Drive Guearbox {Double Speod)

47



Drive Gearbox(Double Speed, single clutch9™")

(A =5

F &5 =
& ﬁ‘ Name
Ser.No Part No. Qty.
1 054 1.37.101 frEm Transmission case 1 1
5 B/T$786.1986 244 M16x1.5%18 Bolt M16x1.5%18 2 2
3 [1237.146 e Washer 2 2
4 [160.37.208 GEES Seal sleeve 2 2
5 GB/T9877.1-198 e B 2 3 £ B FB50x80x12 Oil seal FB50x80x12 4 4
6  |GB/T893.1-1986 B 80 Circlip 80 ; ;
7 GB/T283-1994 MR & NUP307 Beagng NUP307 - ;
8 160.37.207-1 e 72 Bearing seat
9 160.37.204 Adjusting shims 0.1 REE | REE
T A& S 0.1 o )
10 160.37.205 N Adjusting shims 0.15 wEE pEE
11 [160.37.206 AR 0.15 Adjusting shims 0.4 emz | mme
12 (GB/T93-1987 AER S 04 Washer 10
13 |GB/T5783-1986 8 10 Bolt M10x30 31 31
14 GB3452.1-1992 R4 M10%30 O-ring 103%3.55 12 12
15 |{GB3452.1-1992 O T B 103x3.55 O-ring 28x3.55 g ;
16 160.37.209-1 0 Fo23 5@ 28%3.55 15T gear (2WD ) ;
£30.37.209 8415 R (2WD) 13T gear (4WD ) ,
i; 128;;;32 RARIEFER (4WD) Spiral bevel gear | 1
19 160.37'202 I 31 B HiE 4 1 50 Washer 2 )
2 o o g Differential side gear 2 2
20  |GB/T297-1994 Bearing 32011 ; :
EShrsg
21 160.37.197-1 2550 B 3201 Differential case ) 1
22 160.37.195 /&\ * Lockine slice ! !

48




Cont.Drive Gearbox(Double Speed, single clutch9™")

F 5 4" =5 - o Natme =
Ser.No Part No. Qty.

W24 M10x1.25%25 10 10
23 |GB/T5786-1986 P Bolt M10x1.25%25 | |
24 [160.37.198-3 Shaft

&4 6x55 ) 1 1
25 |GB/T879-1986 Pin 6x55
26  [GB/T879-1986 i 4x50 Pin 4x50 ! !
27 P2037.104 —HiE R Thrust ring ! !
28 [220.37.103 EEREH LR 43/20T gear 1 i
29  (GB/T894.1-1986 i ) 34 Circlip 34 | |
30 GB/T283-1994 SR Zh B K (92507)NUP2207 Bearing (92507)NUP2207 ) 1
R g Washer 2| 2

37. ,_ asher
33 160.37.200 ngﬁ%@)ﬂf Planet gear 2 2
34 |GB/T5846 (TR Needle bearing28x33x27 2 2
35 220.37.106 R Bl AR 283327 [IEFIVspeed gear ! !
36 P54 1.37.110 [TFIVIS M Z) th e Thrust ring ; ;
37 (GB/T292-1994 — BT L HEFR Bearing 7305B/DB
38 [160.37.122 S5 B 7305B/DB Adjusting shims 0.1 ERR | BT
39 [160.37.123 RERE 0.1 Adjusting shims 0.15 REE | 7%
D, . earing seat

42 £20.37.126-1 ﬁg%ﬁ 04 Cover ¢ ! !
43 |GB/T812-1988 — MR Nut M24x1.5 ! !
44 |GB/T858-1988 —H AR Washer 24 ? f
45  |GB/T5783-1986 4253 M24x1.5 Bolt M10x30 e e

BB 24

49




Cont.Drive Gearbox ( Double Speed,single clutch 9" )

F = 7 =5 - % Natme =
Ser.No Part No. Qty.
LR
46 220.37.111-1 b 62 Reverse shaft 1 1
47  |GB/T893.1-1986 o Circlip 62 1 1
48 |GB3452.1-1992 O eI 22.42.65 O-ring 22.4%2.65 1 1
49 D20.37.109 EREEHTE Bush 1 1
50  [20.37.108 GAELE Reverse gear 1 1
51 [160.37.220 TENRRE Bush 1 1
52 [160.37.137 RS Bush 1 1
53 Pp541.37.132-1 S 15t shaft 1 1
54  |GB/T119-1986 e A10x25 Pin A10x25 2 2
55  |GB/T6171-1986 2 5 N1 5 Nut M14x1.5 7 7
56  {GB/T93-1987 L 12 Washer 14 7 7
57 (GB/T898-1988 Stud AM14-M14x1.5%35 1 1
58 160.37.129 BRAE AM14-M14x1.5x35 Gasket 1 1
59 [160.37.149 e gL Spline sleeve 1 1
60  (GB/T3452.1-199 RE O-ring 75x3.1 1 1
63 GB/T276-1994 O FEZEE 75%3.1 Rolling bearing 6305 1 1
64 [20.37.147-1 s B 6305 Bush 1 1
65 79243130 R E Needle bearing 2 2
66 [20.37.139 " Bush 1 1
67  D20.37.146 pREF R K303527) 20/43T gear 1 1
68  P2037.119-1 peiRE 44T gear 1 1
69  [20.37.120 EIRASE R S 38T gear 1 1
70 P20.37.130 TRt 25/19T gear 1 1
IEEDINGT

50




& BER, WEDHBHEDBEREEARSSH I

F =5 A" =1 nE
= L Name
Ser.No Part NO. Qty.

SR B 6207N _ .

;; ;}2]?)/;37162-71994 R A I({}olllin;g bearing 6207N ? ?
37. e - aske
73 020.37.128-2 HRTHRE Bearing cover 1 1
= Ji2 23 i B
74 |GB/T9877.1-1988  [EHHBEHEEE FB35553 Oil seat FB35x55x8 2 2
75  |GB/T5783-1986 R4 M10x25 Bolt M10x25 3 3
76  P20.37.131 [- 143 X Fork 1 1
77 160.37.148 b MBI EE Spring 4 4
78  |GB/T308-1989 b3k 11/320) Ball 11/32" 4 4
0 broarisrs LTI For b i :
. . - OrK Sha

IEIVRS 3R R
81 P2037.143 HHV*?; \ H Fork 1 1
82 P2037.188-2 IHVEIRX Fork shaft ! 1
83 |GB/T879-1986 S RAS IR S Pin 5%25 4 4
84  [160.37.166 B 5x25 Shift lump 1 1
85  [160.37.167-1 = i s RSk Fork shift 1 1
86 184.37.402 Th % H ik Xk Spring 1 1
87  GB3452.1-1992 s miTE O-ring 11.8%1.8 1 1
5o o pessm L

- N o asher

90  [160.37.170 ~ H’E“ﬁ Pin 1 1
91  |GB/T67-1985 8 Screw M8x12 2 2
92 [160.37.017 PRV Released rod 1 1
93 [GB/T5783-1986 4T M8x12 Bolt M8x25 6 6

BT S

51




Cont.Drive Gearbox (Double Speed, single clutch 9°)

F 5 e 5 £ o Name e
Ser.No Paet No. Qty.
94 [160.37.175 R Gasket 1 1
95  [160.37.150 R B Gasket 1 1
96  |GB/T9877.1-1988 e ¥ B 7 % 2 B FB55%75%12 Oil seal FB55x75x12 2 2
97  GB3452.1-1992 O TR EH @ 112x3.55 O-ring 112x3.55 2 2
98 160.37.217-3 ERTES R-driving shaft housi 1 1
99  [160.37.213 i Gasket 2 2
100 (GB/T1152-1989 447 M10x1 Grease M10x1 2 2
101 |GB/T898-1988 Stud AM12-M12x1.25%30 16 16
W2 AM12-M12x1.25%30
102 |GB/T93-1987 s 12 Washer 12 16 16
103 (GB/T6171-1986 = Nut M12x1.25 17 17
104 |GB/T276-1994 GRE M12x1.25 Rolling bearing 6210 2 2
105 (GB/T9877.1-198 PRI ER 6210 Oil seal FB50x72x12 4 4
106 1|160.37.214 1 5 = 2 22 31 B FB50x72x12 Bearing cover 2 2
107 (GB/T5783-1986 0K ) Bl R Bolt M10x25 20 20
108  |160.37.216 4218 M10x25 Circlip 2 2
109 (GB/T5783-1986 g Bolt M16x35 2 2
110 |GB/T93-1987 5 M 1635 Washer 16 2 2
111 [160.37.215-2 ' Flat key 2 2
112 [160.37.212-3 2 16 Driving shaft 1 1
113 [160.37.218 iR Washer 2 2
114 |GB/T276-1994 X 2 Rolling bearing 6211 2 2
115 |GB/T893.1-1986 o 74 ] Circlip 100 2 2
116 160.37.210 [REhFhA& 6211 67T gear 2 2

52




& BER , MEDHBHEDBEREEARSSHE I

F 5 [\ 5 - ” Name B
Ser.No part No. Qty.
4 5 3 B T 32(4WD)

050.37.210 g 52 69T gear(4WD) 2 2
117  (GB/T858-1988 e 5 152515 Washer 52 2 2
118  GB/T812-1988 ‘ Nut M52x1.5 2 2
119 [184.37.450 PRERATF Handle 1 1
120 [184.37.047 BT R Released rod 1 1
121 [184.37.473 RVEE 3 Spring 1 1
122 |184.37.404-1 5 4 4B TR 2 3 R (540 %) Shaft(540r/min) 1 1
123 |184.37.469 SEIFEMS Check slice 1 1
124 [184.37.474 i Washer 1 1
125 [184.37.468 i - Sprin 1 1
126 [184.37.467 fmmﬂ&ﬁﬁﬁ Fgrk : 1 1
127 |184.37.466 oA RIS IR X Fork 1 1
128 [184.37.489 B IR R Fork shaft | |
129  |GB/T276-199%4 Bh J it 3 R Rolling bearing 6304 1 1
130 [184.37.403-1 R B 6304 20T gear(1000r/min) 1 1
131 184.37.501 B 7% SR B U 5(1000 ) Bush 1 1
132 160.37.211-3 (S Left driving shaft 1 1
e sy [ gt ln Co o

37.221- ight claw
135 [160.37.222 =T 8 Fork 1 1
136 [160.37.223 5 i Spring 1 I
137 [160.37.232 ERBER Plugging shaft 1 1
138 160.37.226-3 ESLSIERS L-driving shaft housing 1 1
|=

53




Cont.Drive Gearbox ( Double Speed, single clutch 9** )

F =5 (¥ 5 - ” Name nE
Ser No part No. Qty.
2= R B X
139 160.37.227-1 0 TR B 15%2.65 Fork shaft 1 1
140  (GB3452.1-1992 O-ring 15%2.65 1 1
w2/ M10
141  (GB/T6170-1986 Nut M10 2 2
142 [180.37.305 BRIE Stud 1 1
143 [180.37.303 =R F W Seat 1 1
144 [180.37.304 R ER Plate 1 1
145 [180.37.302 G Axis pin 1 1
146  (GB/T879-1986 i 440 Pin 4x40 1 1
147 180.37.301-1 2 4 AT R O.perfition rod 1 1
148 (GB/T895.2-1986 L i 45 Circlip 45 1 1
149 220.37.105 B Long bush 1 1
150  [220.37.138 ERE Bush 1 1
151 [2037.137 IV E ) e i B 37T gear | 1
152 [20.37.134-1 (VS 3 3 thi Sliding sleeve 1 1
153 [220.37.136 WRBE Meshing sleeve 1 1
154  [220.37.135 WEE Meshing sleeve seat 1 1
155  [220.37.144 2 32T gear 1 1
o g v o |
37.118- . w or
158  [20.37.190-2 (125 e Fork shaft 1 1
159 P20.37.142-1 BIERR Fork | 1
160  [20.37.145 R R Fork 1 1
161  |GB/T1096-1979 ITE VA 3% 3K Flat key 1 ]
.

54




& B4R, MEFHWHEADBALER (NE , 2EAEEHRIYT)

Cont. Drive Gearbox ( Double Speed, single clutch 9°" )

F 5 (3% 5 - ” Name BE
Ser No part No. Qty.

LR R 1
162  00.21.144 =2 Coupling boot 1
163 1254 1.37.160 o Sleeve 1
164 [300.37.314 T Coupling ,1st shaft 1
165 [300.37.315 aa Washer :
166 [300.21.145 FRIER Elastic block )
167 00.21.147-1 EAE] Snap ring,steel wire 1
168  |GB/T276-1994 Rl 6305 Rolling bearing 6305 1
169 [160.37.154 4 Gasket 1
170  [160.37.155-1 UE Zh b R Cover 1
171 184.37.451 o 774t B T RS ER Washer 1
172 [184.37.434 R Sliding sleeve 1
173 |184.37.402-1 e 43T gear(1000r/min) 1
174 |184.37.435 50 048 HH R M B 21000 #%) Meshing sleeve seat i
175  |184.37.436 Lk Meshing sleeve 1
176  [184.37.441 & & Sliding sleeve 1
177 [184.37.457 2 h i R R 50T gear(540t/min) )
178  |184.37.461 5 0 R R M B TR (540 %) Washer 1
179 184.37.458 =0 h S Y B PTO shaft 1
180  |GB/T9877.1-1988 =5 5 L Oil seal FB35x55%10 1
181  |160.37.160 B Cover 1
182 [160.37.159 e % B 2 Sl FB35>55x10 Guard ;
183 [184.37.470 o0 0 4 R Bush

B 00 4 =

55




13 14 15 2o
el |

143 & KA
Fig14.Drive Gearbox Cover
56



EM T

B (68D

Drive Gearbox Cover (6 Speed Choice)

PS5 AR 5 & W Name ¥E (QTY)
Ser.No. Part No 204 254
1 160.37.032-2 B FHRERL &4 Knob 2 2
2 GB/T6170 128 M10 Nut M10 3 3
3 160.37.189-2 BIAEAT Sub-selector lever 1 1
4 160.37.219 B AR HR T Seat 1 1
5 GB/T879 85 6X30 Pin 6x30 1 1
6 GB/T879 B4 4% 30 Pin 4x30 1 1
7 160.37.191 FEARR Pressure plate 1 1
8 GB3452.1 O JEEH 15X2.65 O-ring 15x2.65 2 2
9 160.37.181 BEAT R Sealing cap 1 1
10 | 160.37.182-7 B3y L Cover 1 1
11 160.37.180-A AR EAF Selector lever 1 1
12 | 160.37.031-2 FTHEFHES Knob 1 1
13 | 160.37.145-2 REERSTR X Fork 1 1
14 | 160.37.193 Bl A PR Al Shaft 1 1
15 | 160.37.192 B AR IRAT Sub-shift lever 1 1
16 | GB/T5783 PR M8X 15 Bolt M8x15 3 3
17 | GB/T93 HE 8 Washer 8 1 1
18 | GB/T119 B4 B6X 45 Pin B6x45 1 1
19 | 160.37.183 R HE Spring 1 1
20 | 160.37.184 AR EAT L Washer 1 1

57




HAFEMAELER GED
Cont.Drive Gearbox Cover (6 Speed Choice)

PS5 AR 5 & W Name ¥E (QTY)
Ser.No. Part No 204 254
21 | 160.37.185-2 AR TR Shift guide plate 1 1
22 | GB/T854 4 8 Circlip 8 2 2
23 | 160.37.018-A T RS R Dipstick 1 1
24 | FHDQ20 HEHHE 20 Washer 20 1 1
25 | 184.31.060 IR 38 A B Vent pipe cap 1 1
26 | 160.37.025-1 EBREEEH Vent pipe 1 1
27 | GB/T6170 1BEE M12 Nut M12 1 1

58




R15 ik EEAR N FHIAEAT)
Figl5, Drive Gearbox Cover
59



g R R (84)

Drive Gearbox Cover (8 Speed Choice)

F 5 A= HE
Ser.No. Part No # % Name (QTY)
1 160.37.032-2 B ATERL Knod 2
2 GB/T6170 18 M10 Nut M10 3
3 160.37.189-2 RSy e Sub-selector lever 1
4 160.37.219 BT AT B Seat 1
5 GB/T879 B4 6X30 Pin 6x30 1
6 GB/T879 B4 4X30 Pin 4x30 1
7 160.37.191 JEAR Pressure plate 1
8 GB3452.1 O JE &S 15X2.65 O-ring 15x2.65 2
9 160.37.181 BEAT B R Sealing cap 1
10 220.37.182-1 A E M= Cover 1
11 160.37.180 A EAF Selector lever 1
12 220.37.145 RRRS R X Fork 1
13 220.37.193-1 Bl 2 PR Shaft 1
14 160.37.192 Bl IRAT Sub-shift lever 1
15 GB/T5783 BEHE M8 X 15 Bolt M8x15 3
16 GB/T93 8 Washer 8 1
17 GB/T119 24 B6X45 Pin B6x45 1
18 160.37.183 AR TENT R Spring 1
19 160.37.184 RET P Washer 1
20 220.37.185-1 R TEIT-FARK Shift guide plate 1
21 GB/T854 P4 8 Circlip 8 2
22 160.37.402-1 BRE Duct 1




. EMHILR (8ED
Cont. Drive Gearbox Cover (8 Speed Choice)

F 5 A= HE

Ser.No. Part No # % Name (QTY)
23 GB/T6170 125 M12 Nut M12 1
24 GB/T5783 P2 M6 X 12 Bolt M6x12 1
25 GB/T93 M6 Washer 6 1
26 220.37.211 FE AT Selector lever seat 1
27 GB/T5783 HEHE M8 X 22 Bolt M8x22 4
28 220.37.031 FAHEAERL Knod 1
29 160.37.040-1 BEMEEH Shaft 1
30 GB3452.1 O & HRE 11.2X 1.8 O-ring 11.2x1.8 2
31 160.37.148 R e e Spring 4
32 160.37.242-1 FRALEH Pin 4
33 GB/T308 EER 11/32 Ball 11/32 4
34 GB/T91 B4 3.2X16 Pin 3.2x16 2
35 GB/T882 B4%h B8 X 28 Axis pin B8§x28 1
36 GB/T97.1 HE 8 Washer 8 2
37 160.43.103 HlBhHAT AT X Yoke 1
38 GB/T6170 YERE M8 Nut M8 1
39 160.37.251 B BESM (415 Rod (415) 1




W16, $AFMAfATH O
Figl$. Creeper

62

SPRRRODNEN, -

\

-
)

RN,




9 S EERRRITHEEK

F 5 e 5 )
= L7 Name #HE Qty.
Ser.No Part No.
R BN 6203-Z
1 GB/T276-1989 658 1 28 4 Rolling bearing 6203-Z 1
2 UY250.21.011 Clutch disc assy 1
A A ﬁ“ v
3 0021.012 %fgﬁ R Clutch assy 1
4 P54121202 EmawRH Clutch shaft 1
5 p5437317 E Plug 1
6  |GB3452.1-1992 O F B EIE 9.5%2.65 O-ring 9.5%2.65 1
7 |180.21.110 o 38 Gasket 1
8  (GB/T5783-1986 62 M14x25 Bolt M14x25 8
9  |GB/T93-1987 s 14 Washer 14 8
10 184.37.314 = O 24K Cover plate 2
11 [184.37.350 imm Gasket 2
12 [160.21.119 Y \ Right bush 1
13 [GB/T93-1987 BERARHENE Washer 10 1
14  |GB/T5782-1986 ] 10 Bolt M10x75 11
15  |GB/T5783-1986 8R4 M10x75 Bolt M8x20 15
16 GB/T93-1987 24 M8x20 Washer 8 15
17 184.37.309-1 B 8 Bearing cover 1
o [morisss  [MESEWwAM Spit pin 2412 :
- plit pin 2x
EY
20 300.21.143 ﬂf??( e Driving coupling 1
21 B00.21.146 212 Coupling pin 1
22 18411.37.315-2 == T Bk T Housing 1
23 |GB/T5786-1986 Bk 5 5 4 Bolt M16x1.5x18 1

63




Cont. Creeper ( Single Clutch 9™ )

8.9 T REMRTH

F = (A 5